
Adult Reconstruction	טלפון: 053-3326048	החלפות מפרקים (ברך וירך)
Orthopaedic Trauma	מרפאה: 03-7578562	שחזור וקיבוע שברים
Clinic: Borochov 54, Givataim	דוא"ל: amirherm@gmail.com	מרפאה: בורוכוב 54, גבעתיים

רשימת תרופות לאחר ניתוח החלפת מפרק ברך או ירך

1. PO Tab ARCOXIA (Etoricoxib) 90mg *1/day for 14 days – total 14 tablets
2. PO Tab ASPIRIN 100 mg *2/day for 28 days – total 56 tablets
3. P.O. Tab LYRICA (Pregabalin) 75mg *2 day for 21 days – total 42 tablets
4. P.O. Tab ZALDIAR (Paracetamol 325 mg+ Tramadol 37.5mg) 1 tab *2/day for 21 days – total 42 tablets.
5. Tab OMEPRADEX (Omeprazole) 40mg *1/day for 14 days – total 14 tablets.
6. P.O. Tab TARGIN 10mg (Oxycodone 10mg + Naloxone 5mg) 1 tab *2/day for 10 days – total 20 tablets.

במילים: טאב טרג'ין 10 מ"ג – טבליה אחת פעמיים ביום למשך עשרה ימים – סך הכל עשרים טבליות.

7. P.O. Tab ROKACET PLUS – 1 *3/day for 14 days after surgery - Total 42 tablets.